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Approach to new onset fever in 
admitted patient 



• 45 year old female 

• Hepatitis B on tenofovir 

• Multiple myeloma 

• Had received 8 cycles of chemotherapy 

• Admitted for BMT  

• The patient was on fluconazole and acyclovir 
prophylaxis  

 

 



• D7 post transplant patient had fever and 
throat pain 

• O/E : Stable hemodynamically 

           : Oral candidiasis present 

• S/E : NAD 

• Blood culture and urine routine sent 

 



What Next?? 

A) CT chest and abdomen 

B) Start BLBLI or Carbapenem 

C) Start meropenem + teicoplanin 

D) Start echinocandins  

E) B+D 



Define the clinical syndrome 

• Neutropenic fever with oropharyngeal 
candidiasis in hemodynamically stable 
patient 







Breakthrough Candida Infection 

• Breakthrough Candida Infection in face of ongoing 
antifungal therapy suggests 
– Infected intravascular device  
– Significant immunosuppression 
– Microbiological resistance 

 

• Therapy with an agent from a different class should be 
started 

• Isolate should be promptly identified to the species level 
• susceptibility testing should be considered 
• Infected intravascular devices should be removed 
• immunosuppression should be ameliorated 

 



In our patient…. 

• Piperacillin tazobactam was started 

• Considering the possibility of an Fluconazole 
resistant candida species, Micafungin was 
given for 10 days to which the patient 
responded very well. 

 

Treatment duration for 
Oropharyngeal candidiasis x 7-14 days 
Oesophageal Candidiasis x 14-21 days 

Ref : IDSA candida guidelines 



Hypotension responded to prompt fluid resuscitation 
However fever spikes persisted 

 Clinical deterioration with dehydration and 
hypotension - shifted to ICU  

 Cultures sent and patient was started on empiric 
meropenem and teicoplanin  

Developed fever, abdominal pain, nausea, 

 Loose motions 

   DAY 14 



29/9 30/9 1/10 2/10 

Hb 10.4 10.3 10 10.3 

WBC 570 2200 3710 7400 

PC 16K 22K 27K 29K 

Stool biofire – Giardia lambia 





D/D 

• Neutropenia, diarrhoea, mucositis, gut 
translocation, sepsis 

• Giardia related diarrhoea with hypotension 
and fever 

• Are we missing something…????  



Differentials Points in favour Points against 

Sepsis Fever 
hypotension 

Recovering WBC 
Persistent fever after 
hemodynamic stability 
 

Giardia Infection 
 

Diarrhoea Fever 

Disseminated candidiasis New onset of fever with 
recovering Neutrophil 
count 





 

 

 

 

 

 

Blood culture – negative 
Teicoplanin stopped 
 

Diagnosis of hepatosplenic candidiasis was made 



Which antifungal to start? 

1. Fluconazole 

2. Amphotericin B 

3. Echinocandins 

4. Voriconazole 

 

 

 



• The patient was started on inj micafungin for 3 
weeks followed by posaconazole 

 



Repeat BDG after 2 months  



 
 
 
 
 
 
 
 

Review of Literature 



Chronic disseminated candidiasis 

• Occurs in patients with hematologic 
malignancy who have recently recovered from 
an episode of neutropenia 

The temporal association of fever and 
neutrophil counts is an important clue in 

suspecting disseminated candidiasis 



Risk factors  

• Acute leukemia 

• Prolonged neutropenia (<500 
neutrophils/microL for ≥10 days) 

• Administration of broad-spectrum antibiotics 

• Mucosal barrier disruption 

• Presence of an indwelling intravascular 
catheter 

• Administration of total parenteral nutrition 

 



Clinical Features   

• Fever that fails to respond to broad-spectrum 
antibacterial therapy (M.C.) 

• Right upper quadrant tenderness 

• Hepatomegaly 

• Splenomegaly 

• Nausea, vomiting, and anorexia 



Lab Findings 

• Elevated serum alkaline phosphatase  

• Less common laboratory abnormalities 
include mildly elevated aspartate 
aminotransferase, alanine aminotransferase, 
and bilirubin, as well as leucocytosis 

• Blood cultures - typically negative  

 



Diagnosis 

• Presumptive diagnosis  

– Clinical history 

– Elevated liver function tests 

– Radiographic imaging demonstrating hypodense 
nodular lesions in the liver and/or spleen 

 

• Definitive diagnosis via biopsy 



Treatment 

Initial treatment - for at least two weeks: 
• A lipid formulation of amphotericin B (3 to 5 mg/kg 

intravenously [IV] daily) 
 
OR 

 
• -Caspofungin – 70 mg loading dose, then 50 mg IV 

once daily 
• -Anidulafungin – 200 mg loading dose, then 100 mg IV 

once daily 
• -Micafungin – 100 mg IV once daily 

 



Step-down therapy 

• Oral fluconazole (400 mg [6 mg/kg] orally 
once daily) should be administered 

• For patients with infection due to a 
fluconazole-resistant isolate (with C. 
glabrata or C. krusei), we give step-down 
therapy with voriconazole or posaconazole 



Treatment duration 

• Guided by imaging – Follow-up imaging 
should be obtained every two to three months 

  

•  Antifungal therapy should be continued until 
there is persistent resolution or calcification of 
the lesions on imaging, which usually takes 
approximately six months 



Thank You 

 


